
Package leaflet: Information for the user 

 

Cuplaton 317.5 mg/mL oral drops, emulsion 
simethicone 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What Cuplaton is and what it is used for 

2. What you need to know before you use Cuplaton 

3. How to use Cuplaton 

4. Possible side effects 

5. How to store Cuplaton 

6. Contents of the pack and other information 

 

 

1. What Cuplaton is and what it is used for 

 

Simethicone, the active ingredient of Cuplaton oral drops, breaks down gas bubbles by decreasing 

surface tension and thus facilitates the clearance of gases. Cuplaton relieves bloating and the pain it 

causes. 

Simethicone is not absorbed in the digestive tract. 

 

Cuplaton is used: 

- for the symptomatic treatment of bloating (excessive stomach and intestinal gas). 

- as a supplementary means for preparing the digestive tract for a diagnostic examination. 

 

 

2. What you need to know before you use Cuplaton 

 

Do not use Cuplaton: 
- if you are allergic to simethicone or any of the other ingredients of this medicine (listed in 

section 6). 

 

Other medicines and Cuplaton 
Cuplaton has no interactions with other medicines. 

 

Pregnancy and breast-feeding 
Cuplaton can be used during pregnancy and breast-feeding, as simethicone does not pass through the 

placental barrier and is not secreted in breast milk. 

 

Driving and using machines 
Simethicone has no effect on the ability to drive or use machines. 

 

Cuplaton oral drops contain sodium 

This medicine contains less than 1 mmol sodium (23 mg) per dose, that is to say essentially ‘sodium-

free’. 



3. How to use Cuplaton 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults and children over 10 years of age: 

- For the treatment of bloating, take 5 drops 4 times per day. 

- For preparing for diagnostic studies, 12 drops are taken 4 times per day for 2–3 days before the 

study. 

 

Children: 

For the treatment of baby colic (sharp pain) caused by bloating in babies aged 0–6 months, use 2–4 

drops mixed with a small amount of fluid before every meal. 

 

For the treatment of bloating: 

Age Dose 

½–1 year 1 drop 4 times per day 

1–2 years 1–2 drops 4 times per day 

2–4 years 2 drops 4 times per day 

4–6 years 3 drops 4 times per day 

6–10 years 4 drops 4 times per day 

 

1 mL = 35 drops. 

Shake before use! 

 

If you feel that the effect of Cuplaton is too strong or too weak, talk to your doctor or pharmacist. 

 

If you use more Cuplaton than you should 
Overdose has not been reported. 

 

If you forget to use Cuplaton 
Do not use a double dose to make up for a forgotten dose. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

In very rare cases, allergic symptoms, such as rash and urticaria (hives), have been reported when 

using simethicone. 

In rare cases, there have also been reports of gastrointestinal symptoms, such as stomach pain and 

bloating. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Cuplaton 

 

Keep this medicine out of the sight and reach of children. 

This medicine does not require any special storage conditions. 

http://www.ravimiamet.ee/


Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. After initial opening, use the medicine within 3 months. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Cuplaton contains 
- The active substance is simethicone. 1 mL contains 317.5 mg of simethicone. 

- The other ingredients are glycerol monostearate, polyoxyethylene (100) stearate, colloidal 

anhydrous silica, sorbic acid, sodium saccharine, and purified water. 

 

What Cuplaton looks like and contents of the pack 
MDPE plastic bottle with a LDPE plastic cap (LD polyethylene) and HDPE plastic cap or HDPE 

plastic bottle with LDPE plastic cap and PP plastic cap. White or off-white emulsion. 

 

30 mL plastic bottle. 

 

Marketing Authorisation Holder 
Orion Corporation 

Orionintie 1 

FI-02200 Espoo 

Finland 

 

Manufacturer 
Orion Corporation 

Orion Pharma 

Volttikatu 8 

FI-70700 Kuopio 

Finland 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

Orion Pharma Eesti OÜ 

Mustamäe tee 6b  

10621 Tallinn, Eesti 

Tel: + 372 66 44 550 

E-mail: orionpharmaeesti@orionpharma.com  

 

This leaflet was last revised in February 2021. 

 


